PROFESSIONAL INFORMATION
SCHEDULING STATUS
1. NAME OF THE MEDICINE

ACC® 200 (effervescent tablets)

SANDOZ 5

2. C
Each ACC 200 effervescent fablet contains: 200 mg acetylcysteine.
Contains sugar (lactose anhydrous 70 mg) and mannitol 60 mg.
Contains sweefener (saccharin sodium 6 mg).
3. PHARMACEUTICAL FORM
White round fablets, faullless, scored on one side (200 mg], smell of
blackberries.
4. CLINICAL PARTICULARS
4.1 Therapeutic indications
ACC 200 effervescent tablets are used as a mucolytic, of noninfective secretions
in cystic fibrosis and in respiratory condifions.
4.2 Posology and method of administration
Posology
As a mucolytic:
Children from 2 fo 5 years of age: % (half] an effervescent fablet 2 fo 3 times
daily (equivalent to 200 to 300 mg acetylcysteine/day).
Children from 6 fo 14 years of age: 1 effervescent tablet twice daily [equivalent
to 400 mg acefylcysteine/day).
Adults and adolescents from 14 years of age: 1 effervescent tablet 2 fo 3 fimes
daily (equivalent fo 400 to 600 mg acetylcysteine/day).
Method of administration
The effervescent tablet should be dissolved in a glass of water before use.
Duration of use
Do not use continuously for more than 14 days without consulting a doctor.
4.3 Contraindications
~ Hypersensitivity to acetylcysteine or to any of the excipients listed in

section 6.1
- Active peptic ulceration,
~ Children below 2 years of age.
Safety in pregnancy has not been established. ACC 200 effervescent tablets
should not be used during pregnancy.
4.4 Special warnings and precautions for use
Care during use in patients with bronchial asthma and in patients with
anamnestic ulcers. If bronchospasm occurs, ACC 200 effervescent tablets should
be discontinued immediately and appropriate treatment inifiated.
Caution is advised when using this product in patients with a history of ulcers,
particularly if addifional drugs are being taken that are known fo irritate the
mucous membranes of the gastrointestinal tract
The use of ACC 200 effervescent tablets, especially in early freatment can lead
to liquefaction and thus to an increase in volume of bronchial secrefions. If the
patient is unable fo expectorate (sufficiently expectorate), appropriate measures
(such as drainage and aspiration) should be performed
The occurrence of severe skin reactions such as StevensJohnson syndrome and
Lyell's syndrome has very rarely been reported in temporal connection with the
use of acelylcysteine. If cutaneous and mucosal changes, newly occur, medical
advice should be sought without delay and use of ACC 200 effervescent tablets
be terminated (see also section 4.8)
Caution is advised in patients with histamine infolerance. Treatment with ACC
200 effervescent fables for longer periods should be avoided in such patients,
as ACC 200 effervescent ablets affects histamine metabolism and can result in
symptoms of intolerance (e.g. headache, runny nose, itching).
Children and adolescents
Mucolytics can result in blockage of the respiratory tract in children under
2 years of age, due fo the characteristics of their respiratory tract and their
limited ability to cough up mucus. Therefore, mucolytics must not be used in
children under 2 years of age [see section 4.3 Contraindications).
Important information about some excipients
ACC 200 effervescent tablets contains lactose anhydrous, which may have an
effect on the glycaemic control of patients with diabetes mellitus. Patients with
the rare hereditary conditions of galactose intolerance e.g. galactosaemia,
Lapp lactase deficiency, glucose-galactose malabsorption or fructose infolerance
should not take ACC 200 effervescent tablets.
4.5 Interaction with other medicines and other forms of interaction
Combined administration of ACC 200 effervescent tablets with antitussives may
cause a dangerous secrefory congestion due to the reduced cough reflex, so that
an especially careful diagnosis is required for this combination treatment.
Reports fo date on an inacivation of antibiotics due to acefylcysteine exclusively
refer to in vitro experiments in which the relevant substances were mixed
directly. Nevertheless, for safety reasons, oral antibiotics should be administered
separately and at an interval of at least 2 hours. This does not apply to cefixime
and loracarbef.
Acetylcysteine/glyceryl trinitrate
The concomitant administration of ACC 200 effervescent tablets can potentially
result in an infensification of the vasodilatory and inhibition of platelet
aggregation effects of glyceryl frinitrate (nitroglycerine].
If concomitant treatment with glyceryl frinitrate and ACC 200 effervescent
tablets is considered necessary, patients should be monitored for the possible
development of hypotension, which can be serious, and advised of the possibliy
of headaches

use of acetylcysteine. In most of these reported cases, at least one additional

medicine that could potentially have intensified the described mucocutaneous

effects was being taken at the same time.

If skin or mucous membrane abnormalities develop, medical advice should

therefore immediately be sought and the use of ACC 200 effervescent tablets

discontinued.

A decreased blood platelet aggregation in the presence of acetylcysteine has

been confirmed by different studies. The clinical relevance has not yet been

clarified fo date

4.9 Overdose

No case of toxic overdose has been observed to date in association with oral

pharmaceutical forms of acetylcysteine. Volunteers were treated with a dose of

11,6 g ocetylcysteine/day over 3 months without observing any severe side

effects. Oral doses up to 500 mg acetylcysteine/kg BW were folerated without

any symptoms of intoxication.

Symptoms of intoxication

Overdoses may lead to gastrointestinal symptoms, such as nausea, vomifing and

diarthoea. Infants are at risk of hypersecrefion.

Therapy of intoxication

If necessary, according to the symptoms.

5. PHARMACOLOGICAL PROPERTIES

Pharmacological classification: A 10.3 Medicines acfing on the respiratory

system - other

5.1 Pharmacodynamic properties

Acetylcysteine is a derivative of the amino acid cysteine. The efficacy of

acelylcysteine is secretolytic and secrefomotoric in the area of the respiratory

tract. It is discussed that it splits off the interconnecting disulphide bonds between

the mycopolysaccharide chains and that it has @ depolymerizing effect on

DNA-chains (in purulent mucus). Due to these mechanisms, the viscosity of mucus

should be reduced.

An dlternative mechanism of acefylcysteine is meant to be based on the capacity

of its reactive SH group to bind chemical radicals and to detoxify them in this

way.

Furthermore, acetylcysteine contributes to an increase in glutathione synthesis,

‘which is important for the defoxification of noxae. This provides the explanation

for its antidotal effect in paracetamol intoxication.

5.2 Pharmacokinetic properties

Absorption

Following oral administration, acetylcysteine is rapidly and almost complefely

absorbed and metabolized in the liver to cysteine, the pharmacologically active

metabolite, as well as to diacetylcystine, cystine and further mixed disulphides.

Distribution

Due to the high first-pass effect, the bioavailability of orally administered

aceyleysteine is very low [approx. 10 %). In humans, maximum plasma

concentrations are achieved after 1 to 3 hours with the maximum plasma

concentration of the metabolite cysteine in the range of approx. 2 pmol/€. The

protein binding of acetylcysteine was determined o be about 50 %.

Biotransformation

Acefylcysteine and its metabolites occur in three different forms in the

organism: partially in free form, partially bound to proteins via labile

disulphide bonds and pariially as incorporated amino acid. Acefyleysteine

is excreted almost exclusively in the form of inacfive metabolites (inorganic

sulphates, diacetylcystine] via the kidneys. The plasma halklife of acelylcysteine

is approximately 1 hour and is mainly determined by the rapid hepatic

biotransformation. Impaired hepatic function therefore leads to prolonged plasma

holFives of up fo 8 hours.

imination

Pharmacokinefic studies with intravenous administration of acetylcysteine

revealed a distrbution volume of 0,47 /kg (in total) or 0,59 &/kg [reduced);

the plasma clearance was determined to be 0,11 2/h/kg (in fotal) and

0,84 &/h/kg [reduced), respectively.

The elimination halflife after intravenous adminisiration is 30 fo 40 minutes while

excretion follows three-phase kinetics (alpha, beta, and terminal gamma phase).

Acetylcysteine crosses the plocenta and is detected in cord blood

No information is available regarding excrefion info breast milk.

No knowledge is available concerning the behaviour of acetylcysteine af the

blood-brain barrier in humans.

5.3 Preclinical safety data

Acute toxicity

The acute foxicity in animal experiments is low. For the treatment of overdoses,

see section 4.9

Chronic toxicity

Studies in various animal species (raf, dog] with a duration of up fo one year did

not show any pathological alterations.

Tumorigenic and mutagenic potential

No mutagenic effects of acetylcysteine are fo be expected. An in vitro test was.

negative.

No studies of a tumorigenic potential of acetylcysteine have been carried out.

Reproductive toxicology
I

Acivated carbon in high doses (as an antidote) can reduce the effe of
ACC 200 effervescent fablets.

Changes in the determination of laboratory parameters

ACC 200 effervescent tablets can affect the colorimefric determination of
salicylates

In urine fests, ACC 200 effervescent tablets can affect the results of
deferminations of kefone bodies.

The dissolution of acetylcysteine formulations together with other medicinal
products is not recommended.

4.6 Fertility, pregnancy and lactation

Pregnancy

Safety and/or efficacy has not been established. ACC 200 effervescent tablets
should not be used during pregnancy.

Lactation

No information is available regarding excretion into breast milk. ACC 200
effervescent tablets should be used during lactation only after sirict assessment of
the benefitrisk ratio.

Fertility

No data are available on the effect of acetylcysteine on human ferfility. In animal
studies, no adverse effects on ferfility were observed ot therapeutic doses of
acelyleysteine (see section 5.3)

4.7 Effects on ability to drive and use machines

Acetylcysteine has no known effect on the ability to drive and use machines.
4.8 Undesirable effects

The evaluation of side effects is based on the following information on
frequencies:

Frequent: > 1/100.

Less frequent: < 1/10 000 up fo < 1/100.

Frequency not known: cannot be estimated from the available data.

Immune system disorders:

Less frequent: |
anaphylactoid reactions

Nervous system disorders:

Less frequent: Headache

Ear and labyrinth disorders:

Less frequent: Tinnitus

Cardiac disorders:

Less frequent: Tachycardia

Vascular disorders:

Less frequent: Haemorrhage

Respiratory, thoracic and mediastinal disorders:

Less frequent: Dyspnoea, bronchospasm - predominantly in patients with
hyper reactive bronchial system in association with bronchial asthma.
Gastrointestinal disorders:

Less frequent: Nausea, vomiting, diarrhoea, abdominal pain, stomafitis,
dyspepsia

Skin and subcutaneous tissue disorders:

Less frequent: Urlicaria, rash, angioedema, pruritus, exanthema
General disorders and administration site conditions:

Less frequent: Fever

Frequency not known: Facial cedena

Investigations:

Less frequent: Hypotension

In very rare cases, severe skin reactions such as StevensJohnson syndrome and
toxic epidermal necrolysis have been reported in femporal association with the

hylactic shock, anaphyl

reactions,

were defected in studies in rabbits and rats.
Studies of fertlity and perinatal or postnatal foxicity were negative.
Acelylcysteine passes the placenta in rats and was detected in amniotic fluid
The concentration of the metabolite Lcysteine is above the maternal plasma
concentration in placenta and foetus for up to 8 hours after oral administration.
6 PHARMACEUTICAL PARTICULARS
6.1 List of excipients
Ascorbic acid, blackberry flavour "B", ciric acid anhydrous, lactose anhydrous,
mannitol, sodium hydrogen carbonate, sodium carbonate anhydrous, sodium
citrate and saccharin sodium.
6.2 Incompatibilifies
Not applicable
6.3 Shelf life
24 months,
6.4 Special precautions for storage
Store at or below 25 °C in a cool dry place.
6.5 Nature and contents of container
1. Individually sealed laminated aluminium paper foil in an outer cardboard
carton
2. Polypropylene tube with a polyethylene stopper and desiccant in an outer
cardboard carton.
Pack sizes of either 20, 25 or 40 effervescent tablets.
Not all pack sizes may be marketed.
6.6 Special precautions for disposal and other handling
No special requirements.
7. HOLDER OF CERTIFICATE OF REGISTRATION
Sandoz SA (Pty) Ltd"
Waterfall 5-r, Magwa Crescent West, Waterfall City, Jukskei View, 2090
8. REGISTRATION NUMBER
29/10.2.2/0753
9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE
AUTHORISATION
07 November 1996
10. DATE OF REVISION OF THE TEXT
08 July 2020
Additional country registration details:

Product name | Scheduling status | Registration
(or Category of | number
distribution)

Namibia | ACC 200 04/10.2.2/1307

Botswana | ACC 200 BOTI202173

Zambia | ACC 200 ] 039/001

ATC Code: ROSCBOT - Mucolytics

Name and address of manufacturer:

Hermes Pharma Ges.m.b.H.

Schwimmschulweg 10, A9400 Wolfsberg, Austria

o

Hermes Arzneimittel GmbH

HansUrmillerRing 52, 82515 Wolfratshausen, Germany

'Company Reg. No.: 1990/001979/07
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PATIENT INFORMATION LEAFLET

ACC® 200 (effervescent tablets)

Acelyleyseine

Contains sugor [lactose anhydrous 70 mg) and mannitol
60 m

Cm\m%ns sweetener (saccharin sodium 6 mg]

all of his leaflet carefully before you start
taking ACC 200
ACC 200 effervescent tablefs ore available without a doctor's
prescription, for you to treat a mild llness. Nevertheless you
still need to use ACC 200 effervescent tabls carefully fo get
the best results from it.
Keep this leafle. You may need o read i again.
Do not share ACC 200 effervescent fablets with any other
person
sk your heath core provider or pharmocis f you need
more information or advice.
You must see a docor if your symptoms worsen or do not
inprove ofer 14 dos,
What is in this leaflet
1. What ACC 200 is and what it is used for
2. What you need to know before you take ACC 200
3. Howfo take ACC 200
4. Possible side effects
5. How fo store ACC 200
6. Contents of the pack and other information
1. What ACC 200 is and what it is used for
ACC 200 belongs o a group of medicines called mucolyics,
hidh wrkby g h muccs phegn] 0ot e b
coughed up more m?y
;. What you need to know before you take ACC

Do not take ACC 200 effervescent tablets:

o Ifyou are hypersensitive &u”evglc) to acefyleysteine or any
Jme other ingredients of ACC 200 effervescent toblefs
(listed in section 6).

o it you hove o hstory ofsomach ulers

* Ifyovare Kregnumur plan to become pregnant. Please
consultwith your doctor

* Do not give ACC 200 effervescent tablets to children
under 2 yeors ofage.

* Do not use ACC 200 effervescent tablets confinuously for
more than 14 days without consulfing a doclor.

Warnings and precautions

Take special care with ACC 200 effervescent tablets:

* Ifyou hve asthma.

o Fyou hove o history of ulers, especially f you ore foking
mKer medicines known to irritate the lining of the digestive:

ol
. \f jou are infoleront to histomine. f you are not able to
»Jm food and drinks that contain large amounts of

histamine, ACC 200 may not be suitable for you, because
i afecs how hisamin i broken down in the body. The
most common symptoms of hmumme intoleronce ore
headaches, unny nose and icing
As the thick phlegm becomes more i, s volre vl
increase, especially ot the beginning of the trectment. If
youare bl o eficintly cough up fis fluid phlegm,

jou must consult @ doctor so that adequate measures can
le taken to remove the phlegm.
There have been very rare repors of serous
hypersensitivity reactions with (high fever, skin redness,
joint pains and/or eye infection (StevensJohnson
syndrome], and acute hypersensitivity reactions
accomparied by fever and blers on he skinor peeing
ofhe skin (yell syncrome). I you develop a ash or hese
symptoms, you must immediately consult @ doctor and stop
using ACC 200,
Children and adolescents
Do ot use in children under the oge of 2 years
Other medicines and ACC 200
Alwaysfell your healthcare provider  you are faking ony
other medicine. (This includes all comprememmy or fraditional
medicines
Cough suppressants should not be used af the same fime as
ACC200 eﬂewescem tablets, as you must be able to cough
up he loosened phl
Do ot ke ACC 200 e«ervexer\r fablets o the some fime as
any anfibiofics. Allow an inferval of ot least two hours befween
the anibiofics and ACC 200 effervescent tablet. This does
not apply fo the antibiofics, cefixime and loracarbef.
ACC200 efervescent fobles may increase the blood
pressurelowering effectofnitogycerine [o medicne used
against fight JzamM feeling in the chest (ongina pectoris|
Cavfion is advised.

Fyou use activated charcoal (o medicine against diarrhoeal, it
may decrease te effect of effervescent fablets.
ACC 200 effervescent toblets may affect a fest for salicylate
such as aspirin] in the blood. It may also affect the results
‘when tesfing for kefones in urine.
IFyou are using other medicines, do not dissolve them fogether
with ACC 200 e“elvescem kzb\eﬂs
ACC 200 wi and alc

ACC 200 ef‘ervescem Iab\els shw\d be dwsso\ved in agloss
o water before use.

regnunty, breastfeeding and ferfility
* Safety of ACC 200 effervescent tablets during pregnancy
‘and breastfeeding has not been established
Ifyou re pregnont or breasfeeding, hink you may be
pregnant or are planning to have a baby, please consult
your docior, phormacistor er healihcore provider for
advice before  taking ACC 200 effervescent fablts.
Driving and using machines
None known.

C 200 contains lactose
ACC 200 effervescent foblets contains lactose anhydrous.
Paients with the rare hereditary conditions of lactose
intolerance should not foke ACC 200.
ACC 200 effervescent fablets contains lactose anhydrous
which may have an efect on he confol of your blood sugar if
you have diabefes mellus.
3. How to take ACC 200
Do w share medicies prescribed for you with any other

Alwuys take ACC 200 effervescent fablets exactly as

descrbed i hisleflet o as your doclor or pharmacist has

told you. Check with your doctor or pharmacist if you are

ot sure.

Before toking ACC 200 effervescent tablets dissolve the

effervescent tablet in one glass of water and drink the whole

contents of the glass.

Ifyou have the impression that the effect of ACC 200
effervescent tables is too strong or foo weak, talk fo your

dwov or pharmacist

Tel your doctor immediately or go to the casualty

department at your nearesi hospital if you notice

any of the followi

o Chonges nthe way your heor beats, fo excmple, fyou
nofice it beating foster.

+ Low blood pressure

. D\fﬁcvh{ breathing or fast breathing.

These ore of srious id eflects. You may need urgent

medical atenfion.

Tell your doctor if you notice any of the following:

Less hequen' side effects:

* Headache

* Buzzing, mssmg, whisting, ringing or other persistent

noise in e ears

Bleedin

SlcmucE poin

Sores inside your mouth

Diarrhoea

Vomifing

Heartburn

Indigestion

Nausea

Rash ihing or hives

Fever

mi hequenty of the following side effects are

un

. SweHm of the foce

Different slud\es have found tht the ocive component in
ACC 200, acelyleysteine, may decrease the abiliy of your
blood fo clo.

If you notice any side effects not mentioned in this leaflet,
please inform o aoam - phomaist

Reporting of side eff

T you get s efect, tok " Jour docor, pharmocitor nurse
You con also reportside effects to SAHPRA via the *6.04
Adverse Drug Reaction Reporting Form’, found online
under SAHPRAS publications:

Hips://wew:sohpro.org 20/ Publcaions/Index/8

By reporting swde effects, ycu can help provide more

Do not use ACC Hfervescent tabl
thon 14 doys without :onw\nng a docor.
The usual dose is:

Children 2 to 5 years: Take 4 [holf] ACC 200 effervescent

fablet 2 to 3 times daily.

Children 6 to 14 years: Toke one ACC 200 effervescent

mb\m twice daily.

and children older than 14 years: Toke one

ACC 200 effervescent tablef 2 fo 3 fimes daily.

1f you take more ACC 200 than you should

In the event of overdosage, consult your docfor or pharmacist,

IF neither is ovailable, contact the nearest hospital or poison

control centre.

The following are llsymptoms ofon overdose:

+ Feeling or being sck and diorthoea

o Hypersecrfon fxcessive production of bodily secrefos,
like stomach acid, mucus, or certoin hormones] in
children

If you forget to take ACC 200

IFyou forget fo fake o dose, foke it as soon as you remember.

Dot e o dotle o lorger dose fo make up for he

forgoten ndividuoldoses

Confinue fo foke the next dose of the usual fime.

4, Possible side effects

ACC 200 effervescent fablefs can have side effects.

Not all side effects reported for ACC 200 effervescent tablets

are included in this leaflet. Should your general health worsen

or if you experience any untoward effects while faking ACC

200 effervescent fablets, please consult your healh care.

provider for advice

If any of the following happens, stop taking ACC

200 effervescent tablets and tell your doctor

immediately or go fo the casualty department at

your nearest hospital:

+ Alergic reacton causing sweling of the face, lips, mouth,
fongue o hroa, which may cause ificly n swalowing
or breathing, rash or itching.

+ Thers hove boon very ae oprs ofsios
hypersensitvity reactions with (high) fever, skin redness,
foit pains and)/oreye infecion (Sevensdohnson
syndrome), and acute hypersensifvity reactions
‘accompanied by fever and blisters on the skin o peeling
ofthe skin yell syncrome]

These are all very serious side effects. If you have them,

you may have had a serious alrgic reaction fo ACC 200

effervescent tablets. You may neeg urgent medical aftenfion

o hospitalisafion.

confinuously for more:

the sofety of ACC 200,
Suipeded side effects can also be reported directly fo the HCR
via Potientsafety.sacg@novartis.com.
. How to store ACC 200
Store afor below 25 °C in a cool dry place.
* STORE ALL MEDICINES OUT OF REACH OF
CHILDREN.
Do not use the tablets after the expiry date printed on the
container.
Return all unused medicine to your pharmacist
+ Do not dispose of unused medicine in crins ond
sewerage systems [e.g. toilets]
6. Contents of the poﬁ( and other information
What ACC 200 effervescent tablets contain
Active ingredient:
Each ACC 200 effervescent tablet contains 200 mg
acelyleyseine.

Inactive ingredients:

Jicorbic g lckbary oo '8, i ccdanydros,
laclose arhycrous, manntl, sodium hydrogen carbonate,
sodium carbonate anhydmus, sodium citrote and saccharin

sodium

What ACC 200 looks like and contents of the pack

ACC 200 are white round tablets, faultless, scored on one

side (200 mg], smell of blockberies.

ACC 200 s packed in:

o Plostic mf»s with o cap in an outer cardboard carfon.

+ Individually seoled lomincted luminium paper ol in on

outer cuvdguuvd caron.

Note: pack sizes of ither 20, 25 or 40 effervescent foblets,

Notaf pack 20 ey b mere
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I'ASIENTINUGTINGSFAM!M
SKEDULERING

ACC® 200 (brwsﬁab\ehe)
Asetielsiseien
Bevatsuker (70 mg anhiriese lkios] e 60 mg mannitl
Bevat versoefer (6 mg nafriumsakkarien]

Lees hierdie hele pumﬂed noukeung deur voordat jy
begin om

ACC 200 brisoblete s sonder 'n dokter se voorskif vir jou
beskikboar om 'n mafige siekte te behandel. Jy moet AC
200bruistablette nogtons versigtig gebruik om die beste resultate
daarvan fe verks

Hou hierdie pantflet. Dit mag nodig wees dat  dit weer

moet lees
Moet nie ACC 200 bruistablette met enigiemand anders

eel ni
Viavirjou gesondheidsorgrerkafer of apteker s  nog
inligting of raad nodi het.

Jy et ke roodls s o imlome vereger f e
binne 14 dae verbeter nie.

Wat in hierdie pamflet is

1. Wat ACC 200 is en waarvoor dit gebruik word

2. Wot jy moe weet voordat jy ACC 200 neem

3. Hoe om ACC 200 fe neem

4. Moonilke neweffekte

5. Hoe om ACC 200 fe bewaar

. Inhoud van e pok en ander g

1. Wat ACC 200 s en waarvoor ™ gebruik word
ACC 200 behoortaan ‘n groep medisyne genamd mukolka,
wat werk deur die mukus [sym) dun fe maok sodotdit maklker
uigehoss ko vord

2. Wat jy moet weet voordat jy ACC 200 neem
Moenie ACC 200 bruistablette neem nie:

sy hipersensitef allergies) vir asefielsisteien of vir enige.
van die onder bestanddele von ACC 200 bruistablette is
[olsnfcling ¢

Asy ' geskedenis von mocgsers he,

As i swanger i of beplan om swanger fe raak. Raadpleeg
assblie jou dokier:

Moenie ACC 200 bruitoblette aon kinders van jonger os
2 jaar oud gee nie.

Moenie ACC 200 bruistablette vir langer as 14 dae
s o o e e roodleg

Waarskowings en voorsorgmaatreéls
Wees besonders versigtig met ACC 200 bruistablette:
Asiy asma et

As iy n geskiedenis von ulkusse he, en vercl o iy ander
mediynsreen wot ek s daorveor om e osing 1an
die spysverteringskonaal te iriteer.

As iy histomien nie kon verdro nie. As jy voedsel en
drankies wat groot hoeveelhede histamien bevat, nie kan
erdto e, 59 ACC 200 moontk e o geskik wees
nie, want dit beinvloed hoe histamien in J\e liggoom
ofgebreek word.Di mees ogenene sinpome von
histamien-onverdraagsoamheid i hoofpyn, loopreus en

eu
‘Numme die dik slym meer vioeibaar word, neem die volume
donvn e vl oo i bagn v i bihancelng s
iy ie die vosibare sym doelrefend kan ophoes nie, moet
1y doker roadpleg sodot voldoende maciredl geret kan
word om die sy e vervyder.

wasseldsame berige von emnsige
hipersensitwiteitsreaksies met (hoé koors, rooi vel,
gewrigspyne en/of ooginfeksie [SevensJohnsonsindroorr,
en kute K'\pevsensmwﬂewsleﬂkﬂe& wat mef koors en
blose op e vl of afkifering vo dieve yelsindroon)
gepoordgoan. As y ' uilag o herdie imptome opdoen,
ey okl s doke 00dgeg & sphos omACC
200 fe gebruik
Kinders en adolessente
Moenie by kinders van g o oud gebruik .
Ander medisyne en ACC 200
55 alyd vi jou gesoncheidsorgrerskafer as jy enige ander
mediyne gebruk Dit sl ol komplementre of rodsioncle

medisyne in|
Hoesonderdrukkende middels moe nie ferselfdertyd os ACC 200
brisiablete gebruik word nie, aongesien y die osgemaokie
slym moet kan ophoes.

Moenie ACC 200 bruistoblette ferselfdertyd os enige antibioika
neem nie. Lact 'n inferval von minstens fwee uur foe fussen die
ontibiotika en ACC 200 bruistablete. Dit i nie van foepassing
op die onfibiofika, kefiksiem en lorakar

ACC 200 bruistablefte kan die bloeddruk verlagende effek van
nirogliserien verhoog ['n medisyne wat feen stywe, pynlike
gevoel in die bors gebruk jwar} [angina pecoris). Wees

versgig
Asiy geakwveerde koolstof gebruik ['n medisyne teen diarree),
kan dit die effek van ACC 200 bruistablette verlaag.
ACC 200 brustoblette kon 'n invioed hé op 'n toets vir salisilaot
(5005 aspiren) indie bloed. Ditken ook die visloe beindoed os
i vir kefone in urien foets.
As jy ander medisyne gebruik, moet jy dit nie soam met ACC
200 bruistablette oplos nie.

saam met kos, drank en alkohol
'ACC 200 brustoblette moet voor gebruik in n glas woter
opgelos word

Swangerskap, borsvoeding en vrugbaarheid
* Die veligheid van ACC 200 bruistablete fydens
swangersiop en borsvoedm is nie bepaol e
o sy svonger i boroed, dink oty dok swarger
kon wees a? plan om 'n bob e h, moet iy jou dokter,
apleker of ondergesondheidsorgrerkafer oseblief om
‘advies raadpleeg voordat jy ACC 200 bruistablette neem.
Motorbestuur en gebruik van masjinerie
Geen bekend nie.
ACC 200 bevat laktose
ACC 200 bruistoblete bevat unh\dnese lokiose. Posirle met d‘e
ke foestande van |
moet nie ACC 200 neem nie.
ACC 200 bruistoblete bevat anhidriese loktose wat n effek o
die beheer van jou bloedsuker kan hé as jy diabetes mellius ﬁe}
3. Hoe om Aé( 200 te neem
Moenie medisyne wat vir jou voorgeskry is met enige ander
persoon deel e
Neem ACC 200 bruistablefte altyd presies soos wat in hierdie
porfle beskryf word of so0s wat jou dokter of apteker i jou
gest het. Roadpleeg jou doke ofapleker o y ie seker s nie
Voovdm jy ACC 201 ;e% bruistablette neem, moet y die bruistablet
in een glas wate oplos en die hle nhoud von die los drnk
Pratot met jou dokter of apteker as jy die indruk kry gar die effek
van ACC 200 bruistablete fe sterk of fe swak is.
Moenie ACC 200 bruistablette vir langer as 14 doe
caneenopend gebrik sondr om 'ncoker f oadpleg i
Die gewone dosis is:
Kinders 2 fot 5 jaar: Neem J ahve] ACC 200 brisoblet
210t 3 keer per dog.
Kinders 6 tot 14 jaar: Neem een ACC 200 bruistablet e
Keer e

Volwassenes en kinders over as 14 jaar: Nee een

ACC200 brwmb\enz tot 3 keer per dag.

As jy meer ACC 200 geneem het as wat jy moes

Roadpleeg jou dokler of apmker in geval van oordosering,

s beide nie beskkbaar is nie, konfak die naaste hospitaal of

gitbeheersentrum.

Die volgende s alles simplome von ' oordosis

+ ool naar ofgooiop en diaree

o Hipersekesi (oomalige produksie van iggaomaskeidings,
g e o] T kncer

As y vergeet om ACC 200 te

As iv vergeei het om 'n dosis fe neem, neem dit sodra os wat

onthol

e duel of grtrdsisdrnk om v i vergele

individuele dosisse op fe maak nie.

Gaan voart en dink die volgende dosis p die gewone i

4, Moontlike newe-effel ?ﬂe

ACC 200 bruistoblette kan newe-ffekte hé.

Nie ol die newesffekte wot vir ACC 200 bruistoblefie

cangemeld s, word in et ponlet g

As jou olgemene gesondheidsoestond verdg of as y rige

ongewenste effekte ervoor terwyl jy ACC 200 brmsrublene

neem, moet ou gesonheidsorguerskofer assebf om advies

Toadpleg.

As enige van die volgende voorkom, moet jy ophou
om ACC 200 bruistablette te neem en dadel {( vir jou

dokter s of na die ongevalle-afdeling van jou naaste

hospitaal gaan:

. A\|evg\ese veaksie metswellng von de gesig,lope, mord,
mnE ofeel v probleme met sk ofasemholng, uislog of
jeuk kon veroorsaok.

Door was seldsame berigte van ersfige

hipersensitiwiteitsreaksies met [hoé| koors, rooi vel,

gevrigspyne en/of ooginfekse Stevenslohnsonsindroor,
enokufe K\persens\Mwwewuenks\es ‘wat met koors en

Hose e d‘e & of ofsieing von e vel fyelsindroon)

Ditis aﬁes hawe emmge neweeffekle. As jy dit ervaar, kan dit
‘wees dat fy 'n ernsfige allergiese reaksie feenoor ACC 200
bruistablette gehad F?er Dit mag wees dot jy dringende mediese
condog ofhaspiclsese o et

& dadelik vir jou dokter of gaan na die ongevalle-

ufdzh:lvnn jou naaste hospitaal as jy enige van die

volgende opmerk:

* Veranderinge in die manier woarop jou hart Klop, os jy
byvoorbeeld opmerk dot it vinnige Kop.

* Loe bloedduk.

o Moelke asemhaling o vinige csemhaling

Die bogenoemde is alles ensiige newe-effekle. Dit mag wees dat
iy ingende mediesecondog o et
vu ov dokter as jy enige van die volgende

Neweﬁ;(ehe wat minder dikwels voorkom:

* Hoof

. Gejons, gesis, gefl, gelui of onder aanhoudende geraas
o Bleding

+ Moagoyn

* Serein jou mond
* Diarree

* Boking

* Sooibrand

. S\eg@sp svertering
.

Ve\uwdag, jevk of galbule
Dre blevkekwenm van die volgende newe-effekte is
onl
o Swellng in die g

Verskilende studies hew bevmd dot die akiewe komponen in

ACC 200, asefilsisteien, die vermos van jou bloed om fe stol

kan verminder.

As jy enige neweeffekie opmerk wat nie in hierdie pomflet

o word e, moet iy jou dokerof apteker asseble in

ennis st

Aanmelding van newe-cffekte

Proot met jou doker, apteker of verpleegkundige as jy newe-

efete ky. Iy kon newesfekle ook by SAHPRA canmeld met

die oepaslike vor, noonlik “6.04 Adverse Drug Reaction

Reporting Form' vt aanlyn by SAHPRA se publikasies gekry

kan word: hitps://www.sohpra.org.za/Publications/Index/8.

Deur newe=flekte aon fe. me\’d‘ kan fy help om meer infigting oor

die veligheid von ACC 200 fe gee.

Vermeende newe-effekle kan mﬁ direk aan die hover van die

registrasiesertifikoat aangemeld word by

Pafientsafety.sacg@novaris.com.

5. Hoe om ACC 200 te bewaar

Bewaar feen of ander 25 °C op 'nkoel droé plek.

+ BEWAAR ALLE MEDISYNE BUITE BEREIK VAN
KINDERS.

o Moerie die tolee gebrikno e veraldotm wot p die
hover gedruk s nie

Neem ol ongebre medisyne leug n jou apeker,

Ongebruikie medisyne moef nie in dreine en rioolstelsels

(bv. toilete) weggegooi word nie.

6. Inhoud van die pak en ander inligting

Wol ACC 200 bruistablette bevat

standdeel:

E\ke ACC 200 brmsluh\er bevat 200 mg asefielsisefen.

Onaktiewe bestanddele:

Askorbiensuur, swarfbessie geur "B, anhidriese sitroensuur,

anhicise lokiose, mamnifl, affumwatersofarbona,

anmdnese arismkarbonaat, numumsmaar en nunmmsuklmuen

\CC 200 lyk en die inhoud var

ACC 200 is wit ronde foblete, v\ekke\oes mei n bveek\yn oan

die een kant (200 mg] en ie reuk van swartbesses.

ACC200is vrpok in

* Plasfiekbuise et n prop in ‘n buitenste karfonhover.

+ Indiides versee\de ge\mmae alminismpapieroee i
'n buitenste kartor

Ltk pgrotes van &1 20,25 6 40 bt

Nie all pakgroatis word noodvendig bemark nie
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